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Note: When using the following pages to order replacement parts, please quote the
full serial number of your machine.







MEGASTAR SPARE PARTS 3.1

Mainframe and Drawbar Assembly
Assy No RP050-1
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3.1a

MEGASTAR SPARE PARTS

Mainframe and Drawbar Assembly

Assy No RP050-1

Item Part No. Description Qty. Remarks
1 RPA610.305159| Drawbar 1
x1 RPM114.302922 Ball 1
x1 RPM114.302921 Collar 2
2 RPB250.303440 | Bush 2
3 RPM146.305157| Pin 1
4 RPC648.081250| M8 Straight Grease Nipple 1
5 RPH872.305149]| Hydraulic Ram 1
xb RPP500.202000 | 1/8"BSP Breather 1
xb | RPC648.081252 M8 90°Grease Nipple 2
6 RPM148.305152 Pin 1
7 22067008/060 | @8x50 Roll Pin 3
8 RPM146.305151 Pin 1
9 RPA610.305156| Stand 1
10 | RPM146.305150| Pin 1
11 RPF232.060000 | Linchpin 1
12

13 RPAB10.305162| Depth Indicator 1
14 | RPC626.305182| Clamp 1
15 RPC632.305158| Depth Indicator Decal 1
16 | RPA610.309109| PTO Rest 1
17 |1 22012012/140 | M12x140 Bolt 1
18 | 22042012 M12 Nyloc Nut 1
19

20

21

22 | RPS230 Pivot Block 1
23 RPS231 Support Arm 1
24 | RPS232 Stop Plate 1
25

26

27 | RPA610.302923 | Mainframe 1 80"work RPAB10.302923/80
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MEGASTAR SPARE PARTS

3.2

Hydraulic Drawbar Assembly
Assy No RPA580.301602
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3.2a

MEGASTAR SPARE PARTS

Hydraulic Drawbar Assembly

Assy No RPA580.301602

Item Part No. Description Qty. Remarks
1 RPA610.301556| Drawbar 1
2 RPB250.303440 | Bush 2
3 RPC648.081252| Grease Nipple 1
4 RPA610.301557] Sliding Section 1
5 RPM206.301561 Cover 1
6 RPM225.301555| Block 1
7 22012016/170 | M16x170 Bolt 2
8 22041016 M16 Nyloc Nut 2
9 RPHB872.301552| Hydraulic Ram 1
X9 RPP500.202000 | 1/8"BSP Breather 1
X RPM176.301696| Spacer 2
10 | 22012020/180 | M20x180 Bolt 1
11 22041020 M20 Nyloc Nut 1
12 1 22012020/085 | M20x85 Bolt 1
13 | RPAG10.301694 | Bracket 1
14 | RPM254.301644| Strap 1
15 RPC700.301645 | Plastic Cover 1
16 | RPC730.301681 | Rubber 1
17 | RPH546.100122| 12mm MFM Coupling 1
18 RPH522.100122] 12L Double Standpipe Coupling 1
19 RPGMB92.04031 Safety Lock Valve 1
20 | RPH401.301658] 1/4"Hose Assembly (1500mm) 1
21 RPH546.100082| 8L Adjustable MFM Tee 1
22 RPGMB92.032568 Pressure Gauge 1
23 RPH516.204082 Pressure Gauge Coupling 1
24 1 RPH510.115082 | 16mmx8mm Reducing Coupling 1
25 RPH542.100152| 15L Adjustable MFM Tee 1
26 RPHb512.122152| M22x15mm Male Stud Coupling 1
27 RPH802.301657| Accumulator 1
28 RPH405.301659] 1/2"Hose Assembly {2080mm) 1
X RPC632.308428] Pressurised System Decal 1
29 27391 3/8"BSPx15mm Male Stud Coupling 1
30 | RPHB532.100122| 12L Adjustable Elbow 1
31 RPE282.303483 | Proximity Switch 1
32 | RPM146.301668| Pin 1
X 220460308 M30 Flat Washer 2
X 22067008/050 | @8x50 Roll Pin 2
33 RPC626.311691 | Hose Clamp 2
34 | RPA530.303466| Drawbar Electrics Complete 1 {not shown)
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MEGASTAR SPARE PARTS

3.3

Axle Assembly
Assy No RP010-1
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3.3a

MEGASTAR SPARE PARTS

Axle Assembly

Assy No RP010-1

Item Part No. Description Qty. Remarks

1 RPAB610.305106 |Axle Radius Arm LH 1

2 RPA610.3056107 |Axle Radius Arm RH 1

3 RPB250.303440 [Bush 4

4 RPC648.081000 |M8 Straight Grease Nipple 4

5 RPAB10.305557 |Pivot Pin 2

6 22011010/030 |M10x30 Setscrew 2

7 22046010C M10 Flat Washer 2

8 RPA610.305553 |Axle Mounting Bracket LH 1

9 RPAG610.305554 [Axte Mounting Bracket RH 1

10 22012016/40 M16x40 Bolt 12

11 RPAB10.305110 Levelling Leg Mounting Bracket 2

12 RPA610.305123 Axle Support Leg 2

13 RPM146.305558 [Pin 4

14 22046024B M24 Flat Washer 8

15 22067008/045 |@8x45 Roll Pin 8

16 | RPGMRP200.03028 |Axle Fork and Hub Assy Complete 2

X RPGMRP100.03028/1|Axle Fork 1

X RPGMRPB93.08138/1|{Hub Assembly 1

X RPB214.302080 |Outer Bearing 1

X DW255510232 |Inner Bearing 1

X RPS206.551002 |Seal 1

X RPF178.32700/1 |Axle Nut 1

X RPGMRPB93.08137/1@80 Hub Cap 1

17 RPB250.404430 |Bush 4

18 RPM146.304860 |Pin 2

19 22067008/075 |@8x75 Roll Pin 2

20 RPGMRP065.00046 |Brass Washer 2

21 RPGMRPB93.08130 |11.5/80-15.3 12PR Wheel Assembly 2 Standard
X RPGMRPB93.08131 |11.5/80-15.3 12PR Tyre 1

X RPGMRPB93.08132 |Tube 1

X RPGMRPB93.08133 Rim 1

21 RPGMRPB93.08140 |Michelin Pilot XP27 10.5R18 Wheel Assembly 2 Optional
21 RPW412.118022|TG AS11.5/80-15.3 12PR RH Wheel Assembly 1 Optional
21 RPW412.118032|TG AS11.5/80-156.3 12PR LH Wheel Assembly 1 Optional
22 RPS692 LH Steerage Arm 1 Prior to 2006 was RPA610.305566
23 RPS693 RH Steerage Arm 1 Prior to 2006 was RPA610.305567
24 | RPF130.716040 M16 Locking Screw 8

25 RPH871.305113 |Hydraulic Ram 1

26 RPM176.301484 Spacer {30x20.5x11) 4

27 RPGMB89.02017 M20 Ball Joint 2

X RPF226.032020 [@3.2x20 Split Pin 2

28 RPF174.220000 M20 Half Nut 2

29 RPM162.305115 |Track Rod Shaft 1

30 RPA610.305119 |Track Rod Outer 1

31 22012012/070 |M12x70 Bolt 2

32 22046012C M12 Flat Washer 2

33 22041012 M12 Nyloc Nut 2

34 RPM225.305120 |Pointer 1

356 RPM225.306121 |Indicator Plate 1

36 RPM225.305122 Guard 1

37 RPM148.305576 |Pivot Bush 1

38 RPM148.305577 |Pivot Bush 1

39 RPGMRP084.00017 |Indicator Cable Only 1

40 | RPGMRP084.00018 |Clamps 1

41 RPGMRP084.00019 |Shims 1
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MEGASTAR SPARE PARTS

3.3b

Axle Assembly

Assy No RP0O10-1

Item Part No. Description Qty. Remarks
42 | RPGMRP084.00020 |Quick Release Ball Joint 1
43 | RPGMRP084.00021 | Solid Ball Joint 1

39-43 | RPGMRP200.03046 |Indicator Cable Assembly Complete 1
44 RPM108.305560)|Ball Joint Mounting Bracket 1
45 RPM108.305559|Cable Stop Bracket 1
46 | 51788 ‘U’ Bolt 1
47
48
49 13209 Wheel Nut 12
X 13208 Wheel Stud 12
50
51
52
53 RPC648.081250 | M8 Straight Grease Nipple 2
54
55 RPS213 Axle Mounting Bracket LH 1
56 RPS214 Axle Mounting Bracket RH 1
57 RPS215 Ram Mounting Bracket LH 1
58 | RPS216 Ram Mounting Bracket RH 1
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MEGASTAR SPARE PARTS 3.4

Posi-drive Diablo Roller Assembly
Assy No RPS701
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3.4a

MEGASTAR SPARE PARTS

Posi-drive Diablo Roller Assembly

Assy No RPS701

Item Part No. Description Qty. Remarks
1 22067004/025 | @4x25mm Rol Pin 2
2
3 H105A Quick Release Pin 2
4
5 RPA610.300744| Adjuster Handle 1
6 RPA610.304914 40"Diablo Frame 1

RPAB10.304929| 46"Diablo Frame 1
7 RPA610.305165 LH Mounting 1
8 RPA610.308411| 40"Posi-drive Diablo Roller 1
RPA610.308412| 46"Posi-drive Diablo Roller 1
9
10 | RPF122.116115 | M16x115mm ‘L’ Bolt 4
11 RPF200.025200 | @25mm External Circlip 2
12
13 RPGMRP025.01058 | Keep Plate 4
14 | RPGMRP025.01189 | Pre-load Quadrant 2
15 | RPGMRP046.00248 | Pre-load Bush 2
16 | RPGMRP084.00001 | Rubber Torsion Unit 2
17
18 | RPM114.300741] Collar 1
19 RPM114.300746] Tapped Collar 1
20 | RPM114.300747| Collar 1
21 RPM146.305170| Pin 1
22 | RPM162.300745| Rod 1
23 | RPM170.301487 Shield 2
24 RPM176.309315| Spacer (15mm) 1
25 RPM225.308420| 40"Diablo LH Scraper 1
RPM225.308423 46"Diablo LH Scraper 1
26 | RPM225.308421| 40"Diablo RH Scraper 1
RPM225.308424 46" Diablo RH Scraper 1
27 RPM225.309310| Target Plate 1
28 | RPM225.309311| Plate Support 1
29
30 | RPM254.3056171| Strap 1
31
32
33
34
35
36 | $86-82-002 'R’ Clip (@3X64mm) 1
37
38 SFT25 Bearing 2
39
40
RPA580.304966 | Manual Depth Control Components
Consist Of:
41 H105A R'Clip 2
42 RPA530.303753| Adjustable Stay Complete 2
43 | RPA610.305166| RH Pin Mounting 1
44 | RPM146.305170| Pin 1
45 RPA610.303754 | @24 Eye 1
46 | RPA610.303755| @27 Eye 1
47 | RPM172.303760) Sleeve 1
48 | RPM217.303762 Handle 1
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MEGASTAR SPARE PARTS

3.5

Disc Assemblies
Assy No RP060-2
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3.ba

MEGASTAR SPARE PARTS

Disc Assemblies

Assy No RP060-2

I[tem Part No. Description Qty. Remarks
1 RPAB10.306650 Disc Arm LH 1
X RPAB10.306651| Disc Arm RH 1
RPM120.306751 Serrated Disc 2 Option
RPM120.306671| Plain Disc 2 Option
3 RPA610.306663]| Disc Spindle
4 RPS200.609510 | Oil Seal
5 RPB214.302100 | Bearing
6 RPM132.306662| Housing
7 BM12 Thrust Washer
7A | RPF284.130000 | Tab Washer

8 RPF180.230000
9 RPC648.081250
10 | RPM132.306672
11 RPA610.306669
12 | RPA610.306747
13 | RPC675.309312
14 | RPM114.309313
15 | RPC700.309314
16 | RPM196.309317
17 | 22029020

18 | 22011010/025
19 | 22052010

20 | 22011016/060
21 22029016

22 | RPA610.308432
X RPABG10.308433
23 | RPA610.306677
X RPA610.306678
24 | RPM224.3085567
25 | RPA610.306688
26 | 22029020

27 | RPM224.308899

M30 Special Locknut
M8 Straight Grease Nipple
Cap

Pivot Pin

Adjuster Rod
Compression Spring
Collar

Spacer

Washer

M20 Full Nut
M10x25b Setscrew
M10 Spring Washer
M16x60 Setscrew
M16 Full Nut

LH Disc Scraper

RH Disc Scraper

LH Disc Scraper

RH Disc Scraper
Scraper

Adjuster

M20 Full Nut

Guard Panel
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MEGASTAR SPARE PARTS

3.6

11G-5P002

Assy No RPS§179

Assy No RP060-3F
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3.6a

MEGASTAR SPARE PARTS

Share Assemblies

Item Part No. Description Qty. Remarks
1 RPA610.302900 | Standard Share Frame 1 80"work RPA610.302900/80
2 RPA610.305753 |Heavy Duty Share Frame 1
3 RPA610.312410 |Full Width Share Frame 1

RP0O60-3A Share Assembly Consists Of:
4 22029012 M12 Full Nut 14
5 22052012 M12 Spring Washer 14
6
7 RPF134.112030 {M12x30mm CSK Socket Setscrew 14
8 RPW242.303537,LH Share Blade 1
9 RPW242.303538/RH Share Blade 1
10 RPW242.303539|Centre Share Blade 5
RP060-3B Share Assembly Consists Of:
11 22029012 M12 Full Nut 14
12 22052012 M12 Spring Washer 14
13
14 RPF134.112030 |M12x30mm CSK Socket Setscrew 14
15 RPW242.301365|LH Share Blade 1
16 RPW242.301366/RH Share Blade 1
17 RPW242.301367|Centre Share Blade 5
RP060-3C Share Assembly Consists Of:
18 22029012 M12 Full Nut 14
19 22062012 M12 Spring Washer 14
20
21 RPF134.112030 {M12x30mm CSK Socket Setscrew 14
22 RPW242.301367|Centre Share Blade 5
23 RPW242.301370|LH Share Blade 1
24 | RPW242.301371|/RH Share Blade 1
RP060-3D Share Assembly Consists Of:
25 22029012 M12 Full Nut 14
26 22052012 M12 Spring Washer 14
27
28 RPF134.112030 [M12x30mm CSK Socket Setscrew 14
29 RPW242.301381|Share Blade 7
RP060-3E Share Assembly Consists Of:
30 22029012 M12 Full Nut 14
31 22062012 M12 Spring Washer 14
32
33 RPF134.112030 [M12x30mm CSK Socket Setscrew 14
34 | RPW242.309503|LH Share Blade 1
35 RPW242.309504|RH Share Blade 1
36 RPW242.309505|Centre Share Blade 5
RP0O60-3F Share Assembly Consists Of:
37 22029012 M12 Full Nut 14
38 22052012 M12 Spring Washer 14
39
40 RPF134.112030 |M12x30mm CSK Socket Setscrew 14
41 RPW242.309506|LH Share Blade 1
42 RPW242.309507/RH Share Blade 1
43 RPW242.309508| Centre Share Blade 5
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MEGASTAR SPARE PARTS

3.6b

Share Assemblies

Item Part No. Description Qty. Remarks
RP060-3G Share Assembly Consists Of:
44 22029012 M12 Full Nut 14
45 22052012 M12 Spring Washer 14
46
47 RPF134.112030 |M12x30mm CSK Socket Setscrew 14
48 RPW242.309508|Centre Share Blade 5
49 RPW242.309509 LH Share Blade 1
50 RPW242.309510|RH Share Blade 1
RPO6G0O-3H Share Assembly Consists Of:
51 22029012 M12 Full Nut 14
52 22052012 M12 Spring Washer 14
53
b4 RPF134.112030 [M12x30mm CSK Socket Setscrew 14
b5b RPGMRP089.00623 |LH Share Blade 1
56 RPGMRP089.00624 |RH Share Blade 1
57 RPGMRP089.00625 |Centre Share Blade b
RP0O60-3I Share Assembly Consists Of:
58 22029012 M12 Full Nut 14
59 22052012 M12 Spring Washer 14
60
61 RPF134.112030 {M12x30mm CSK Socket Setscrew 14
62 RPW242.301365{LH Share Blade 1
63 RPW242.301366/RH Share Blade 1
64 RPW242.303539|Centre Share Blade 5
RPS104 Full Width {(1350mm wide} Two Piece
Share Assembly Consists Of:
65 22029012 M12 Full Nut 34
66 22052012 M12 Spring Washer 34
67
68 RPF134.112040 [M12x40mm CSK Socket Setscrew 34
69 RPS101 Full Width Share Blade 1
70 RPS102 Plastic Share Extension 1
71 RPS103 Share Support Plate 1
RPS179 Full Width {1400mm wide) 1 Piece
Share Assembly Consists Of:
72 22029012 M12 Full Nut 14
73 22052012 M12 Spring Washer 14
74
75 RPF134.112030 [M12x30mm CSK Socket Setscrew 14
76 RPS177 One Piece Share Blade 1
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MEGASTAR SPARE PARTS 3.7

Clod Mat Assembly
Assy No RPA580.303097

Issue 1 10.06




3.7a

MEGASTAR SPARE PARTS

Clod Mat Assembly

Assy No RPA580.303097

Item Part No. Description Qty. Remarks
1 RPAB10.303042| Clod Bracket 1
2 RPAB10.303046| Pivot 1
3 22011010/025 | M10x25 Setscrew 4
4 22052010 M10 Spring Washer 4
5 22029010 M10 Full Nut 26
6 RPA610.303047) Pivot 1
7 RPA610.303051] Arm 1
8 22067006/040 | @6x40 Roll Pin 1
9 RPA610.303074| Pin 1
10 586-82-002 R'Clip 1
11 RPC700.301088| Clod Mat Ruber 11
12 22014010/060 | M10x50 Cup Square Bolt 22
13 22046010C M10 Flat Washer 22
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MEGASTAR SPARE PARTS 3.8

Clod Mat Electric Control Assemblies

Single Clod Mat Electric Control
Assy No RPA580.303098

Double Clod Mat Electric Control
10
Assy No RPA580.303099 (
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3.8a

MEGASTAR SPARE PARTS

Clod Mat Electric Control Assemblies

Item Part No. Description Qty. Remarks
RPA580.303098| Single Clod Mat Electric Control
Consists Of:
1 RPE202.305394 | Actuator ¢/w Limit Switch 1
2 22012012/065 | M12x65 Bolt 1
X2 22012012/055 | M12xbb Bolt 1
3 22029012 M12 Full Nut 1
4 22041012 M12 Nyloc Nut 2
5 RPM108.303347| Bracket 1
x5 22011010/030 | M10x30 Setscrew 4
x5 22052010 M10 Spring Washer 4
x5 22029010 M10 Full Nut 5
6 RPA610.303106| Mounting Bracket 1
7 RPC632.303193 Decal 1 {not shown)
RPA580.303099| Double Clod Mat Electric Control
Consists Of:
8 RPA610.303101| Strap 1
9 22011012/035 | M12x35 Bolt 2
10 | 22041012 M12 Nyloc Nut 3
11 RPE202.305394 | Actuator c/w Limit Switch 1
12 122012012/065 | M12x65 Bolt 1
x12 1 22012012/055 |M12x55 Bolt 1
13 | 22046012C M12 Flat Washer 2
14 | RPM108.303347| Bracket 1
x14 | 22011010/030 | M10x30 Setscrew 2
x14 | 22052010 M10 Spring Washer 2
x14 | 22029010 M10 Full Nut 2
15 RPAB10.303106 Mounting Bracket 1
x15 | 22011010/030 | M10x30 Setscrew 2
x15 | 22052010 M10 Spring Washer 2
x15 | 22029010 M10 Full Nut 2
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MEGASTAR SPARE PARTS 3.9

Star Shaft Bearing Mounting Plates
Assy No RP150-1

ssue 1 10.06



3.9a

MEGASTAR SPARE PARTS

Star Shaft Bearing Mounting Plates

Assy No. RP150-1

Item

Part No.

Description

Qty.

Remarks

—_—
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N e Y e
gl w N

RPGMRP025.01248

RPGMRP025.01297

RPGMRP025.01249

RPGMRP025.01298

RPGMRP026.01250

RPGMRP025.01299

RPM225.308457
RPM226.308465
RPM225.3084568
RPM225.308466
RPM225.308484
RPM225.302822
RPM225.302823
RPM206.303317
RPM225.308451
RPM225.3084569
RPM225.308452
RPM225.308460
RPM225.3084563
RPM225.308461
RPM225.308454
RPM225.308462
RPM225.30845b5
RPM225.308463
RPM225.308456
RPM225.308464

Bearing Mounting Plate LH (shaft 1)
Soil Deflector LH (shaft 1)

Bearing Mounting Plate RH (shaft 1)
Soil Deflector RH (shaft 1)

Bearing Mounting Plate (shafts 2-8)
Soil Deflector {shafts 2-8)

Bearing Mounting Plate LH (shaft 12)
Soil Deflector LH (shaft 12)

Bearing Mounting Plate RH (shaft 12)
Soil Deflector RH (shaft 12)

Blanking Plate Front

Blanking Plate Centre

Blanking Plate Rear

Cover

Bearing Mounting Plate:-LH (shaft 9)
Soil Deflector LH (shaft 9}

Bearing Mounting Plate RH (shaft 9}
Soil Deflector RH {shaft 9)

Bearing Mounting Plate LH (shaft 10)
Soil Deflector LH {shaft 10}

Bearing Mounting Plate RH (shaft 10)
Soil Deflector RH (shaft 10}

Bearing Mounting Plate LH (shaft 11)
Soil Deflector LH (shaft 11)

Bearing Mounting Plate RH (shaft 11)
Soil Deflector RH (shaft 11)

Not used with boulder box
Not used with boulder box
Not used with boulder box
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3.10

MEGASTAR SPARE PARTS

Star Shafts and Drives

Assy No RP180-5
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3.10a

MEGASTAR SPARE PARTS

Star Shafts and Drives

Assy No RP180-5

Item Part No. Description Qty. Remarks

1 RPA610.301636| Front Roller 1 80"work RPA610.301636/80

x1 22062010/050 | 10x8x50 Key 1

x1 RPF200.035250 | @35 External Circlip 2

2 RPM166.305772| Star Shaft 4 80"work RPGMRP046.02004

x2 | 22062010/050 | 10x8x50 Key 7

x2 RPF200.035250 | @35 External Circlip 8
RPGMRP057.006506 | Rear Star Shaft Spacer 1 Used without boulder box only
RPM166.305773| Star Shaft 8 80" work RPGMRP046.02003
22062010/050 | 10x8x50 Key 8
RPF200.0356250 | @35 External Circlip 16

RPM182.306189
RPM182.306188
RPM176.304600
6 RPM182.306187
7 RPM182.306186
8 RPM182.305174
RPM182.306185b
RPM182.306184
RPM182.3105563
9 RPT732.620036
10 RPT732.820056
11 RPT732.820077
RPT732.820078
RPT732.820076
RPT732.820075
12 RPT732.820056
13 RPT732.820092
RPT732.820093
RPT732.820091
RPT732.820090
14 RPT732.820082
RPT732.820083
RPT732.820081
RPT732.820080
15 RPM180.305086
x15 | RPGMRPB99.00920

Xx15 | RPGMRPB99.00921

x156 | RPM196.306183
16 RPM182.305087
x16 | 62042RS

x16 | WO113

x16 | 12298

x16 | RPM206.303317
17 RPC700.304412
x17 | RPC700.307993
x17 | RPM206.303317
18 RPGMRP025.01291

19
20 RPB210.042072
21 RPA610.306285
x21 | RPS204.406010
22 RPT732.820057
23 RPGMRP088.00524

24 RPM182.306187
25 RPM182.306186

x X X
mm-h-wwwx

12T 3/4"Pitch Sprocket

20T 3/4"Pitch Sprocket
Spacer

19T 1"Pitch Sprocket

19T 1" Pitch Double Sprocket
17T 1" Pitch Double Sprocket
19T 1" Pitch Double Sprocket
15T 1" Pitch Double Sprocket
13T 1" Pitch Double Sprocket
3/4"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

1"Pitch Drive Chain

Spindle

0.5mm Shim

1.0mm Shim

2mm Washer

12T 1"Pitch Sprocket

Bearing

@47 Internal Circlip

@20 External Circlip

Cover

Nylon Roller

Spacer

Cover

Rear Mounting Bracket

Bearing Complete

Front Roller Housing

Leather Labyrinth Seal
1"Pitch Drive Chain

Nylon Roller

19T 1"Pitch Sprocket

19T 1"Pitch Double Sprocket

=
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Standard speed drive only

High speed drive only

Slow speed drive only
1000rpm PTO speed drive only

Standard speed drive only
High speed drive only

Slow speed drive only
1000rpm PTO speed drive only

Standard speed drive only

High speed drive only

Slow speed drive only
1000rpm PTO speed drive only
Standard speed drive only
High speed drive only

Slow speed drive only
1000rpm PTO speed drive only
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MEGASTAR SPARE PARTS

3.10b

Star Shafts and Drives

Assy No RP180-5

Item Part No. Description Qty. Remarks
26
27
28
29 | RPS220 Spindle 2
30 RPS221 Adjuster 2
31 RPS223 Adjuster Plate 1
32 RPS224 Adjuster 3
33 RPS308 Jockey Roller 1
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3.11

MEGASTAR SPARE PARTS

40mm Pitch Actiflow Stars

Assy No. RP150-40

W86 L'GEL SLIVHS
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3.11a

MEGASTAR SPARE PARTS

40mm Pitch Actiflow Stars

Assy No RP150-40

Item Part No. Description Qty. Remarks

1 RPC700.308283| 5 +5 ActiflowStar (40mm wide) 432

2 RPC700.303217| 20mm Spacer 6

3 RPC700.308284 |5 +5 ActiflowStar (20mm wide) 6

4 RPAB10.308556| Stee!l End Disc 24

5 RPC700.305183| Spacer 12

6

7

8 RPF280.417025 | @70 Retaining Washer 24

9 RPF200.040250 | @40External Circlip 24

Issue 1 10.06



3.12

MEGASTAR SPARE PARTS

45mm Pitch Actiflow Stars

Assy No. RP150-45

6 L'GEL SLAVHS

10.06
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3.12a

MEGASTAR SPARE PARTS

45mm Pitch Actiflow Stars

Assy No RP150-45

[tem Part No. Description Qty. Remarks

1 RPC700.308283| 5 +5 ActiflowStar (40mm wide) 384

2 RPC700.303217| 20mm Spacer 6

3 RPC700.308284| 5 +5 ActiflowStar (20mm wide) 6

4 RPA610.308556| Steel End Disc 24

5

6 RPC700.303209| bmm Spacer 378

7 RPM196.308288| 2.5mm Washer 12

8 RPF280.417025 | @70 Retaining Washer 24

9 RPF200.040250 | @40External Circlip 24
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3.13

MEGASTAR SPARE PARTS

50mm Pitch Actiflow Stars

Assy No. RP150-50
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3.13a

MEGASTAR SPARE PARTS

50mm Pitch Actiflow Stars

Assy No RP150-50

Item Part No. Description Qty. Remarks

1 RPC700.308283| 5 +5 ActiflowStar (40mm wide) 342

2 RPC700.303217 | 20mm Spacer 6

3 RPC700.308284| 5 +5 ActiflowStar {20mm wide) 6

4 RPA610.308556| Stee!l End Disc 24

5

6 RPC700.303209| 5mm Spacer 720

5

8 RPF280.417025 | @70 Retaining Washer 24

9 RPF200.040250 | @40External Circlip 24
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3.14

MEGASTAR SPARE PARTS

55mm Pitch Actiflow Stars

Assy No. RP150-55

WBE'L'S'EL SLAVHS

ZiB0L'8'9'Y'Z SLIVHS
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3.14a

MEGASTAR SPARE PARTS

55mm Pitch Actiflow Stars

Assy No RP150-55

Iltem Part No. Description Qty. Remarks

1 RPC700.308283| 5 +5 ActiflowStar (40mm wide) 312

2 RPC700.303217 20mm Spacer 6

3 RPC700.308284 5 +5 ActiflowStar {(20mm wide) 6

4 RPA610.308556] Steel End Disc 24

5

6 RPC700.303209| 5mm Spacer 954

7 RPM196.308288 2.5mm Washer 12

8 RPF280.417025 | @70 Retaining Washer 24

9 RPF200.040250 | @40External Circlip 24

[ssue 1 10.06




MEGASTAR SPARE PARTS

3.15

Top Mesh Cover Kit
Assy No RPS322

Issue 1
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3.1ba

MEGASTAR SPARE PARTS

Top Mesh Cover Kit

Assy No RPS322

I[tem Part No. Description Qty. Remarks
1 - Mesh (1420x-------- ) 1
2 RPC700.311612| @10mm Elastic 1
3
4 | RPM225.311606| Clamp Strip 4
5 RPS321 Support Tube 4

[ssue 1

10.06



3.16

MEGASTAR SPARE PARTS

Vari-flow Assembly
Assy No RPA580301320
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MIEGASTAR SPARE PARTS

3.16a
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Vari-flow Assembly
Assy No RPA580301320
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MEGASTAR SPARE PARTS

3.16b

Vari-flow Assembly

Assy No RPA580.301320

ltem Part No. Description Qty. Remarks

1 RPA610.301321| LH Front Side Panel 1

2 RPA610.301322| RH Front Side Panel 1

3 RPGMRP100.03121 | Cross Brace 1 80"work RPGMRP100.03129

4 RPM224.301316| LH Rear Side Panel 1

5 RPM224.301317| RH Rear Side Panel 1

6 RPM225.306821| Bearing Mounting Plate 1

7 RPB210.022062 | Bearing Complete 4

8 RPM206.303069| Shaft End Guard 3

9 RPAG610.306820| Motor Mounting Plate 1

10 RPM176.303034| 5mm Spacer 2

11 RPM182.303035] 12T 3/4"Pitch Sprocket 2

X RPT738.600012 | 3/4"Pitch Duplex Chain 1

12 RPM206.303037) Cover 2

13 RPGMRP037.00105 | Shaft 1 80"work RPGMRP037.00107
x13 | RPF200.030200 | @30 External Circlip 2

x13 | RPF200.035250 | #3565 External Circlip 2

14 | RPGMRP037.00104 | Shaft 1 80"work RPGMRP037.00106
x14 | RPF200.030200 | @30 External Circlip 2

x14 | RPF200.035250 | @36 External Circlip 2

15 RPGMRP057.00266 | Spacer 4 80"work RPGMRP057.00266/80
16 RPGMRP076.00704 | Drive Roller 3

16a | RPC700.302947 | &274 Drive Roller 3

17a | RPM124.303188| Flange 2

17 RPM124.303321| Flange 2

x17 | RPM176.302951| Spacer 4

18 | RPC700.300148| Support Rller 14

19 | RPC620.303070| Cap 14

20 | RPM180.303071| Pivot Bush 4bmm 14

21 RPM176.306318| Spacer 14

22 | RPGMO070.00448 Felt Seal Ring 14

X RPGMO089.00565 Roller Shield 14

X 22012016/090 | M16x90 Bolt 12

X 22012016/100 | M16x100 Bolt 2

23 RPGMRP300.01738 | 80mm Pitch Web Assembly 1 80"work RPGMRP300.01739
x23 | 22016010/080 | M10x80 CSK Socket Head Screw 2
x23 | 22041010 M10 Nyloc Nut 2

24

25 | RPM216.301314| LH Front Guard 1

26 | RPM216.301315 RH Front Guard 1

27 RPM224.301318| Bearing Mounting Plate 2

28 RPA610.301419) Stone Deflector 1 80"work RPAG10.301419/80
29

30 | RPH542.100122]| Tee Coupling 12mm MMF 1

31 RPH510.115122] Straight Reducer 15L Fx12L M 2

32 | RPH512.1221562| Male Stud Coupling 12mm MMF 1

33 | RPH508.100122| @12 Straight Connector 1

34 RPH560.122152| Banjo M22x15mm Pipe 1

35

36

37 | w0847 3/8"BSPxL12 Male Stud Coupling 4

38

39 | RPH5612.208122|1/2"BSPxm18 M M Adaptor 2

40 | RPH850.302181| Hydraulic Motor 1

41 RPGMRPB92.01277 | 3/8"Hose Assembly (650mm) 1

42 | RPGMRPBY2.01278 | 3/8"Hose Assembly {520mm) 1

Issue 1 10.06




3.16¢ MEGASTAR SPARE PARTS

Vari-flow Assembly Assy No RPA580.301320
I[tem Part No. Description Qty. Remarks

43 RPH888.310317 Speed Control Valve 1
44 | 22012006/070 | M6x70 Bolt 2
45 220460068 M6 Flat Washer 2
46 | SSO10007/025 | Steel Spacer 2
47 | 22052006 M6 Spring Washer 2
48 | 22029006 M6 Full Nut 2
49

50 | 22012006/080 | M6x80 Bolt 2
51 SS010007/028 | Steel Spacer 2
52 22052006 M6 Spring Washer 2
53 | 22029006 M6 Full Nut 2
54

55

56 | RPS690 @12 Steel Pipe {123mm) 1
57

58

59 RPGMRPB92.01279 | 3/8"Hose Assembly (600mm) 1
60

61

62

63

64 RPS691 Valve Cover 1
65 RPSE54 Valve Assembly 1
66

67 RPGMRPB92.01280 | 3/8"Hose Assembly (410mm) 1
68

69 31167 M22 Dowty Seal 1
70 | 31168 M22x1/2"BSP M M Adaptor 1
71

72 | 44044 3/8"BSP Mx1/2"BSPF Swivel Adaptor 1
73

74 | 60145 3/8"Hose Assembly (1600mm) 1
75

76

RPS76 Hydraulic Lift Kit Consists Of;

77 10140 1/2"BSP Male Quick Release Coupling 2
78 11124 1/2"BSP Dowty Seal 2
79 11125 3/8"BSP Dowty Seal 2
80

81 17133 Clamp Plate 2
82

83 | 22046020C M20 Flat Washer 4
84 | 22067008/045 | ©@8x45 Roll Pin 4
85

86 | 60129 3/8"Hose Assembly (6600mm) 2
87

88 GS412 1/8"BSP Straight Grease Nipple 2
89

90 | RPAB10.310874 | Lift Frame 1
a1 RPC620.303070| Cap 2
92 RPC700.300148| Support Roller c/w Bearings 2
93 RPC700.309128| Bearing Block 2 pairs
94 RPGMO70.0044§ Felt Seal Ring 2
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MEGASTAR SPARE PARTS 3.16d

Vari-flow Assembly Assy No RPA580.301320
ltem Part No. Description Qty. Remarks

95 RPGMO089.00565 Roller Shield 2

96 RPH871.302040| Hydraulic Ram 1

97 RPM146.305769| Ram Pin 2

98 | RPM176.306319| 1T0mm Spacer 2

99 RPM180.30307 1| Roller Spindle 2

100 | RPM225.310876| Ram Lug (weld on) 2

101

102

103 | UC25 1/2"BSPx3/8"BSP M M Adaptor 2

104 | UC31A 3/8"BSP M M Adaptor 2
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MEGASTAR SPARE PARTS

3.17

43

Boulder Box Assembly
Assy No RPA580.308485

Issue 1
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IMIEGASTAR SPARE PARTS

3.17a

Boulder Box Assembly
Assy No RPA580.308485
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MEGASTAR SPARE PARTS 3.17b

Boulder Box Assembly
Assy No RPA580.308485
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3.17c

MEGASTAR SPARE PARTS

Boulder Box Assembly

Assy No RPA580.308485

Item

Part No.

Description

Qty.

Remarks

1
2
X2
3
x3
x3
4
x4
x4
5
6
x6
x6
X
7
x7
8
9
x9
x9
x9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
x28
29
x29
30
31
32
33
33A
34
35
36
x36
x36
37
x37

RPAB10.302841
RPGMRP(092.01168
RPH560.116122
RPM148.305768
22046020C
22067008/040
RPM146.304866
22046020C
12298
RPM146.305769
RPM176.305771
22046020C
22067008/040
RPGMRPBS9.03503
10140

11124
RPH510.1156122
RPH405.303201
RPC632.302625
KA17316
RPF132.208020
RPH540.1001562
RPC626.306445
12315
RPGMRPB60.00116
RPH530.100122
RPGMRPB92.01269
RPGMRPB97.00301
RPGMRP031.00599
22012012/045
22041012
RPF200.040250
RPF280.417025
RPC700.303209
RPC700.308287
RPC700.303217
RPC700.303218

RPM166.3056772
RPF200.0356250
RPM166.306773
RPF200.0356250
RPM225.302820
RPB210.042072
RPM225.302819
RPM225.308467
RPM225.308468
RPM225.308484
RPT732.620044
RPM182.306189
RPGMRP056.00133
22062010/050
RPM182.306188
22062010/050

Boulder Box

Hydraulic Ram

Banjo Coupling

Pivot Pin

M20 Flat Washer

#8x40 Roll Pin

Ram Pin

M20Flat Washer

@20 External Circlip

Ram Pin

Ram Spacer

M20 Flat Washer

@8x40 Roll Pin

R’Clip

1/2"BSP Probe

1/2"BSP Dowty Seal
Straight Reducing Coupling
1/2"Hose Assembly {9700mm)
‘Flow Direction’ Decal
1/2"Hose Anchor

M8x20 Socket Head Cap Screw
15mm Equal Tee

Pipe Clamp

1/2"BSP M M Adaptor
@12mm Steel Pipe

12mm Equal Elbow
3/8"Hose Assembly (440mm)
Pipe Support Spring

Bush

M12x45 Bolt

M12 Nyloc Nut

@40 External Circlip
2.5mm Spacer

bmm Spacer

End Disc

20mm Spacer

6 Finger Star

Star Shaft

@35 External Circlip

Star Shaft

@356 External Circlip

Rear Bearing Mounting Plate
Bearing Complete

Centre Bearing Mounting Plate
Front Bearing Mounting Plate
Front Bearing Mounting Plate
Blanking Plate Front
3/4"Pitch Drive Chain

12T 3/4"Pitch Sprocket
Spacer

10x8x50 Key

20T 3/4"Pitch Sprocket
10x8x50 Key

80"work RPAB10.302841/80

80"work RPGMRPB60.00116/80

NNNBENN—= 2, N2 NN aN=22RNNNNEREPRRNDNNNNNNNDNNNNDND -

21

2 80"work RPGMRP046.02004
4

1 80"work RPGMRP046.02003
2

2

6

2

1

1

2

1

4

4

4

2

4
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MEGASTAR SPARE PARTS

3.17d

Boulder Box Assembly

Part of Assy No RPA580.308485

Item Part No. Description Qty. Remarks
38 | RPT732.620043 | 3/4"Pitch Drive Chain 1
39 | RPT732.620037 | 3/4"Pitch Drive Chain 1
40 RPC700.304412| Nylon Chain Tensioner 3
41 RPC700.308282| 10 Finger Star 35
42 RPA610.301494| Panel Mounting 1 80"work RPA610.301494/80
43 | RPC730.301490| Rear Curtain 1 80"work RPC730.301490/80
44 | RPGMRP024.00178 | Clamp Strip 1 80"work RPGMRP024.00178/80
45
46
47
48
49
50
1st & 2nd Star Shafts (4 spacer)
Consist Of:
51 RPC700.303209 | 5mm Spacer 2
52 RPC700.303217| 20mm Spacer 78
53 | RPC700.303218| 6 Finger Star 17
54 | RPC700.308287| End Disc 2
55 RPF200.040250 | @40 External Circlip 4
56 RPF280.417025 | 2.5mm Retaining Washer 6
57
1st & 2nd Star Shafts (b spacer)
Consist Of:
58 RPC700.303209| 5mm Spacer 4
59 RPC700.303217| 20mm Spacer 8b
60 RPC700.303218| 6 Finger Star 15
61 RPC700.308287 End Disc 2
62 | RPF200.040250 | @40 External Circlip 4
63 RPF280.417025 | 2.5mm Retaining Washer 8
64

[ssue 1 10.06







MEGASTAR SPARE PARTS

3.18

Cross Conveyor Assembly
Assy No RP410-1

ssue 1
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3.18a

MEGASTAR SPARE PARTS

Cross Conveyor Assembly

Assy No RP410-1

Item Part No. Description Qty. Remarks
1 RPA610.304805| Conveyor Main Section 1
x1 RPC626.307363| Clamp 2
x1 RPF128.310094 | Hook Bolt (for RPC626.307363) 2
2 RPA610.304806| Conveyor End Section 1 80"work RPAB10.304806/80
3 RPA610.304837 Latch 1
4 RPM178.307356| Pivot 2
5 RPM146.304845| Pin 2
x5 22067006/030 | @6x30 Roll Pin 2
6 RPM610.308473 Retainer 1
7 RPM224.304850| Panel 1
8 RPM224.304851 Panel 1
9 RPM206.304847| Cover 2
10
11 RPM224.304848 Panel 1 80"work RPGMRP016.02021
12 RPM176.303064, Spacer 1
13 | RPM162.304844 Shaft 2
x13 | WO166 @30 External Circlip 2
x13 | RPF200.035250 | @35 External Circlip 8
14 RPC700.301543| Rubber Roller 4
x14 | 22062008/040 | 8x7x40 Key 4
15 SFT30 Bearing 4
x15 | RPC648.061001| M6 Grease Nipple 4
16 | RPM176.303034| Spacer 4
17 | RPM182.303035| 12T 3/4"Pitch Sprocket 2
x17 | 22062008/025 | 8x7x25 Key 2
x17 | RPT738.600012 | 3/4"Pitch Duplex Chain 2
18 11201 Hydraulic Motor 2
x18 | RPC654.300948| Double Hose Clamp 1
19 RPC700.300148 | Support Roller 18
x19 | RPM180.303071| Spindle 18
x19 | RPGMO070.00446 Sealing Washer 18
x19 | RPGMO089.00565 Shield 18
x19 | RPC620.303070| Cap 18
20 | RPH871.303039| Hydraulic Ram 1
21 RPM146.303066| Pin 1
22 | RPM146.303065| Pin 1
23 22046016C M16 Fiat Washer 2
x23 | 22067005/025 | @5X25 Roll Pin 2
24 | RPGMRP200.16854 | Roller Assembly 4
x24 | RPM156.303068| Roller Shell 4
x24 | RPM180.303067| Spindle 4
x24 | 63042RS Bearing 4
x24 | RPF200.020175 | @20 External Circlip 4
x24 | WO167 @52 Internal Circlip 4
25 RPW300.303144] 28mm Pitch Web Assembly 1 Optional
X RPA580.303229| 28mm Pitch Web Bar Cover Kit 1 Optional
RPW300.303145 40mm Pitch Web Assembly 1 Optional
26 | RPM146.309257| Pin 1
27 | H105A R'Clip 1
28 | RPM176.301484| 30x20.5x11 Spacer 2

[ssue 1
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MEGASTAR SPARE PARTS

3.19

Guards Assembly
Assy No RP090-1
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3.19a

MEGASTAR SPARE PARTS

Guards Assembly

Assy No RP090-1

Item

Part No.

Description

Qty.

Remarks

1
X
2
X2
X2
X2
X2
X2
X2
X
XX
XX
XX
XX
XX
XX
3
4
x4
x4
x4
x4
x4
x4
x4
x4

x
o O NXxX OO

o®

RPGMRP025.01419
RPGMRP025.01418
RPGMRP100.03125
RPGMRP100.03127
RPGMRPB99.00952
RPGMRPB99.03611
RPGMRPB99.03610
RPGMRPB99.03513
RPS131
RPGMRP100.03124
RPGMRP100.03126
RPGMRPB99.00952
RPC700.306442
RPGMRPB99.03511
RPGMRPB89.03510
RPS131
RPM224.303083
RPM206.302811
RPGMRPB99.03512
RPGMRPB99.03513
RPGMRPB99.03514
RPGMRP100.03127
RPGMRPB99.00952
RPC700.306442
RPM108.301485
RPM108.301486
RPM206.305173
RPA610.308475
RPA610.308476
RPM224.308206
RPM224.302804
RPM224.302806
RPM224.304849
RPGMRP025.01281

Front RH Drive Cover
Front LH Drive Cover
Chain Case Cover RH
Cover Stay RH

M8 Starlock Washer
Hinge

Hinge

Lock Complete

Hinge Packer Plate
Chain Case Cover LH
Cover Stay LH

M8 Starlock Washer
Self-adhesive Clip
Hinge

Hinge

Hinge Packer Plate
Stainless Steel Panel
Drive Cover

Hinge

Lock Complete

8mm Square Lock Key
Cover Stay RH

M8 Starlock Washer
Self-adhesive Clip

LH Bracket

RH Bracket

Rear Drive Case Cover
LH Side Panel

RH Side Panel

Stainless Steel Wear Panel

LH Rear Side Panel
RH Rear Side Panel
Panel

Rear Side Panel Support

[ssue 1
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MEGASTAR SPARE PARTS 3.20

Rear Curtain Assembly (without boulder box)
Assy No RPGMRP200.03047

po®
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3.20a MEEGASTAR SPARE PARTS

Rear Curtain Assembly (without boulder box) Assy No RPGMRP200.03047

Item Part No. Description Qty. Remarks
1 RPGMRP100.03069 | Curtain Mounting 1
2 RPGMRP076.01816 | Rear Curtain 1
3 RPGMRP024.00178 | Clamp Strip 1
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MEGASTAR SPARE PARTS

3.21

Vlain Drive Assembly
Assy No RP180-1

Issue 1
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3.21a

MEGASTAR SPARE PARTS

Main Drive Assembly

Assy No RP180-1

[tem Part No. Description Qty. Remarks
1 RPGMRP200.03014 | Drive Housing Assembly 1
2 RPA610.306283| Housing 1
3 RPGMRP037.01302 | Splined Shaft 1
4 6208 Bearing 2
5 RPGMO060.00659 46x2x37 Spacer 1
6 w0161 @80 Internal Circlip 2
7 w0162 @40 External Circlip 1
8 11876/4 50x80x13 Oil Seal 1
9 RPS$200.408013 | 40x80x13 Oil Seal 1
10 RPC648.081250| M8 Straight Grease Nipple 1
11 22052016 M16 Spring Washer 4
12 22011016/030 | M16x30 Bolt 4
13 RPC654.303207 | Hose Clip 1
14 | RPGMRPB95.01201 | Guard Cone 1
15 RPT842.306457 | PTO Guard Cone (drilled) 1
16 22046006B M6 Flat Washer 8
17 22011006/012 | M6x12 Setscrew 4
18 RPT895.303172 | Drive Shaft c/w Slip Clutch 1
19 RPT895.303205 | Heavy Duty PTO Drive Shaft 1 Option
RPT895.303206 | Wide Angle PTO Drive Shaft 1 Option

Issue 1
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MEGASTAR SPARE PARTS 3.22

Gearbox and Cross Shaft Assembly
Assy No RP180-4
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3.22a

MEGASTAR SPARE PARTS

Gearbox and Cross Shaft Assembly

Assy No RP180-4

[tem Part No. Description Qty. Remarks

1 RPGMRP084.00002 | Gearbox Complete 1 540rpm PTO speed only
RPGMRP084.00003 | Gearbox Complete 1 1000rpm PTO speed only

2 RPGMRP016.02007 | Drive Guard 1

3 RPGMRP046.02001 | Hexagonal Drive shaft 2 80"work RPGMRP046.02005

x3 RPF200.040250 | 940 External Circlip 2

x3 | 22062012/040 | 12x8x40 Key 2

4 RPGMRP088.00510 | Plastic Guard Tube 2 80"work RPGMRP088.00510/80

5 SLFE40A Bearing Complete 2

[ssue 1
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MEGASTAR SPARE PARTS 3.23

Hydraulic Assembly
Assy No RP190-2
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LH conveyor
motor
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3.23a

MEGASTAR SPARE PARTS

Hydraulic Assembly

Assy No RP190-2

Item Part No. Description Qty. Remarks
1 RPAB10.306291| Valve Bank Mounting 1
2 RPGMRP100.03111 | Cover Plate 1
3 RPH538.301280] Filter Assembly 1
x3 RPH838.301281 | Filter Element 1
a w0846 1/2"BSPx15L Male Stud Coupling 2
4 RPH405.302955| 1/2"Hose Assembly {4150mm) 2
b RPH532.100152| 15L Adjustable Elbow 1
c 10140 1/2"BSP Male Quick Release Coupling| 2
XC 11124 1/2"BSP Dowty Seal 2
d KA17316 1/2"Hose Anchor 2
b RPH518.100152| Non-return Valve 1
6 RPH522.100152| 15L Standpipe Coupling 1
b RPH532.100162| 15L Adjustable Elbow 2
e 27389 M18x@15 Pipe Male Stud Coupling 1
7 16454 M18 Blanking Plug 1
8 RPGMRPB60-00118 | D15 Steel Pipe 1
f RPH560.122152| M22x@15 Pipe Banjo 1
9
g RPH512.122152| M22x@15 Pipe Male Stud Coupling 1
b RPH532.100152| 15L Adjustable Elbow 1
10 | RPGMRPB60-00108 | 315 Steel Pipe 1
g RPH5612.122152 M22x@15 Pipe Male Stud Coupling 1
11
12 RPGMRP200.03099 | Valve Bank Assembly 1
13 RPGMRPB92.01240 | 3/8"Hose Assembly (1408mm) 1
14 RPGMRPB92.04031 | Safety Lock Valve 1
h RPH560.116122| M16x@12 Pipe Banjo 1
i RPH502.100122| @12 Pipe Nut 1
] RPH504.100122| @12 Olive 1
15 RPGMRPB60.00103 | @12 Steel Pipe 1
k RPH560.118122) M18x@12 Pipe Banjo 1
r RPH882.303627| ©1.2mm Restrictor 1
16 27461 M18 Dowty Seal 1
17
18
19
20
21
22
23 | RPH401.303195]| 1/4"Hose Assembly (5700mm) 1
| RPH512.118082| M18x8L Male Stud Coupling 1
n RPH512.116122| M16x12L Male Stud Coupling 1

24 | RPH401.303194| 1/4"Hose Assembly {(5700mm) 1
[ RPH512.118082| M18x8L Male Stud Coupling 1
h RPH560.116122| M16x@d12 Pipe Banjo 1

25 RPGMRPB92.01267 | 1/4"Hose Assembly (3558mm) 2
I RPH512.118082| M18x8L Male Stud Coupling 2
n RPH512.116122| M16x12L Male Stud Coupling 2

26 | RPH403.303198 3/8"Hose Assembly (4150mm) 1
X RPM225.307388| Plate 6
o) RPH512.118122| M18x12L Male Stud Coupling 1

27 | RPH403.303199 3/8"Hose Assembly (6265mm) 1
m 16441 1/2"BSPx12L Male Stud Coupling 1

28 RPGMRPB92.01281 | 3/8"Hose Assembly (2665mm) 1
o RPH512.118122| M18x12L Male Stud Coupling 1
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MEGASTAR SPARE PARTS

3.23b

Hydraulic Assembly

Assy No RP190-2

Item Part No. Description Qty. Remarks
p RPH508.100122| @12 Straight Connector 1
29 RPH403.303197| 3/8"Hose Assembly (3925mm) 1
m 16441 1/2"BSPx12L Male Stud Coupling 3
q RPH532.100122| 12L Adjustable Elbow 4
30 | RPGMRPB92.01276 | 3/8"Hose Assembly (3700mm) 1
31
32
33
34
X 43227/195 Edging Strip
X RPC700.306200 | Moulding
35 RPGMB92.04031 Safety Lock Valve

36
37
38

RPH522.100122
RPH573.118122
RPH401.309419

12L Straight Standpipe Coupling
12L Bulkhead Fitting
1/4"Hose Assembly (515mm)

R R W QL UL QUL
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MEGASTAR SPARE PARTS 3.24

Dual Levelling Hydraulics
Assy No RPA580.303100

el I
(ref) @ \ /////
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3.24a

MEGASTAR SPARE PARTS

Dual Levelling Hydraulics

Assy No RPA580.303100

Item Part No. Description Qty. Remarks
1 RPGMRP092.01169 | Hydraulic Ram 2
2 RPH560.116122| M16x@12 Pipe Banjo 2
3 RPGMRPB92.01271 | 1/4"Hose Assembly (4000mm) 1
4 RPGMRPB92.01270 | 1/4"Hose Assembly (6700mm)} 1
5 RPH532.100122| 12L Adjustable Elbow 3
6
7
8
9 RPGMB94.01025 Joystick Switch 2
10
11
12

RPA580.303228| Additional Items for Automatic
Levelling Consist Of:
13 RPA540.305299| Automatic Levelling Box 1
14 | RPM224.303322| Mounting Panel 1

x14 | 22011008/016 | M8x16 Setscrew 2

x14 | 22046008C M8 Flat Washer 1

x14 | 22052008 M8 Spring Washer 2

x14 | 22029008 M8 Full Nut 2
15 RPM108.303323| Angle Bracket 1

x15 1 22011010/025 | M10x25 Setscrew 4

x156 | 22052010 M10 Spring Washer 4

x16 | 22029010 M10 Full Nut 4
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10.06




MEGASTAR SPARE PARTS 3.25

Electrical Assembly
Assy No RPA540.301689
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3.2ba

MEGASTAR SPARE PARTS

Electrical Assembly

Assy No RPA540.301689

Item Part No. Description Qty. Remarks
1 RPGMRP080.00870 | Junction Box c/w Lid 1
2
3 RPGMRP080.00804 | Timer 2
4 RPGMRP080.00868 | Relay 2
x4 RPGMRP080.00869 | Relay Base 2
5
6
7
8
9
10
1"

12 RPE282.303483 | Proximity Switch Assembly 4
13
14
15
16 RPA540.301691| Control Box Complete 1

x16 | RPC632.308563| Control Box Decal 1

x16 | RPE288.308767 | 3 Position Switch (Conveyor motors) 1

x16 | RPE288.301550 | Toggle Switch (Shares) 1

x16 | RPE288.308604 | Push Button Switch 1

x16 | RPE238.305663 | Fue Holder 1

x16 | RPE238.305664 | 8 Amp Fuse 1

x16 | RPE232.301688 | Diode 2

x16 | RPGMRP080.00846 | llluminated Switch 1

x16 | RPE288.301461 | Toggle Switch (Variflow) 1

x16 | RPE288.301461 | Toggle Switch (Auto level) 1

x16 | RPE288.301550 | 3 Position Switch {Speed control) 1
17 RPE288.308768 | Joystick Switch 4
18

19

20 | RPS234 3 Pin Plug 1 Prior to 2005 was RPGMRPBI4.01047
21 RPGMRP084.00059 | Mlagnetic Foot 2

22

23 RPAB40.301690]| Junction Box and Loom Complete 1
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MEGASTAR SPARE PARTS 3.26

Road Light Kit
Assy No RP450-8
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3.26a

MEGASTAR SPARE PARTS

Road Light Kit

Assy No RP450-8

Iltem Part No. Description Qty. Remarks
1 10134 7 Pin Plug 1
2
3 11369 7 Core Cable 6.5m
4
5 51613 4 Core Cable 9m | {not shown)
6 52421 2 Core Cable 4.6m | {(not shown)
7
8 RPE272.303556 | Amber Reflector 2
9 RPE272.307748 | Red Triangle Reflector 2
10 | RPE258.307746 | Front Light Assembly 2
11 RPE258.307747 | Rear Light Assy ¢/w Connectors 2
12 RPM108.307741| Rear Light Mounting Bracket 2
13 | RPC618.303223| Cable Tie Mount 25
14 | RPC618.303224 | Cable Tie 35
15
16
17 RPS1 Front Light Bulb 2
18 RPS2 Rear Stop Bulb 2
19 RPS3 Rear Indicator Bulb 2
20
21 RPS290 Heat Shrink Sleeving alr {not shown)
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